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o o 0000077861 & STEEL CO.,LTD. TANGSHAN BRANCH JOT s SR TG/CX-O-O3-O4(3Q)
CONTRACT NO. i — S TAB OF QUALITY
B (mm)- 1.5p*1219 G l‘% 'ggu_ FEI CATE F - B 0080740211 000010
DIMENSION AL SYSTEM NO.
ki #k: ASTIM AS68/A568M:1991a/2013/X11 /™M & Fk: ¥ ALACHEAN MOE M —00
STANDARD PRODUCT: Cold rolled low carbon steel strip TOTAL WEIGHT
LB L i Al R A R AR ] /e Bl i B-PO670
CUSTOMER TRAIN NO.
BF O s JE B A B A B AT 4 ] (JRLl AAGEE B 51545 B2 1)) Uk B o, 2201405090304
PURCHASER CERTIFICATE NO.
[ | ROOR [ | s IS (%)
v b o, fi wfféin‘ IR | sk "',‘H i CHEMICAL COMPOSITION
ROLLING NO, b il GRADE () |SURFACE|SURFACE| "™~
‘ QUALITY| FINISH ANNEAL C Si Mn S E Als Cr Ni Cu N
4PQ0164331 1Y28370ZP0Q1 SAE1008 7.02 D s 005 | 002 | 017 | 0010 | 0.017 | 0.022 | 002 | 001 0.00 |0.0016
4PQ0164332 1Y283702P0Q2 SAE1008 7.03 D 5 005 ] 002 | 017 | 0010 | 0017 | 0.022 | 002 | 001 0.00 |0.0016
4PQ0164333 4v28370zP0Q3 SAE1008 6.27 D S 0.05 | 002 | 017 | 0.010 | 0.017 | 0022 | 002 | 0.01 0.00 |0.0016
#W% B PR R I il K4 ° S B R
Xy & 5 HARDNESS =
ROLLING NO. COIL NO. TS. (MPa) YS. (MPa) EL. (%) B.T. g roo F Ak Mpa
R Ret AS50mm .
p0.2
4PQ0164331 4¥283702P0Q1 335 475 0 185
4PQ0164332 4¥283702P0Q2 335 47.5 o 185
4PQD164333 4¥28370zP0Q3 335 475 o} 185
4%
=
TFFE NOTE  |[V.S=YIHLD STRENGTH T.S=TENSILE STRENGTH EL=ELONGATION B.T=BEND TEST 23 =
LIGBUEE I %5 940 Effective with quality prove seal. <y
RVE 2.2%3F ! A P AR R IS g o T g VAT AR . we certify that the products have been produced and inspected according to standard and agreement. (l{);m-mj =
REMARKS  [3.jf 144.-1*1{} EN |9204;goo4 3l Ceniﬁcat‘e acco.rding tolEN 10204‘2004‘3_1. n%mw% SHAL
4. Jh ¥ Dimensions, tolerances on dimensions are in accordance with standard.
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ADD: No.9 Binhe Road _Lubei
URL: www.tangsteel.com.cn
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